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Presser Bar and Thread Cutter
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HZE.RUUH
Presser Bar and Thread Cutter
NO. EhanE S 126 | T26 fE1%5 4 DESCRIPTION
PART NO. QTY

1 | 100802 * * 1 | KB1LRL Hinge Screw 5/16X24

2 | 143510 * * 1 | KB Presser Bar Lifting Lever

3 | 100807 * | x 1 |8z EFE£iEal Hinge Screw 15/64X28

4 | 146676 * * 1 |2 ETFEE Presser Bar Lifting Bracket Lifter

5 | 100161 * | * [ 2 |[#ZXEFKBL/AA—1ERL Screw 3/16X28 L=9.5

6 | 146609 * * 1 Bz EFRKBL/IN— Presser Bar Lifting Lever Extension

7 | 100110 x| x| 2 |RPDIHERELERC Screw 9/64X40

8 | 146620 x| x| 1 | RPDHERE Connecting Link

9 | 416024 * * 1 | EREAFESE H LA Tension (needle thread) Releasing Shaft Crank Assembly
10 | 100624 * [ % 1 | ERFAFEE LR Set Screw 11/64X40 L=5.5

11 | 168003 * | * 1 | £ DDE Releasing Shaft

12 | 143511 * [ % 1 |KBlEH Spring

13 | 150225 * [ % 2 [RUIYFHLE Screw 3/32X56 L=7.9

14 | 139181 * * 1 |%RTIUA Thread Cutter (Knife)

15 | 143524 * * 1 |RYIWZ Thread Cutter Support and Guide

16 | 141008 * * 1 |#BAEFHRC Thumb Screw 1/2X28

17 [ 151614 * | x| 1 [#AgEfERCryk Nut

18 | 132833 * [ x| 1 |HHRERFERCELE Guide Pin

19 | 175032 x | x| 1 |[BAETYIv— Washer

20 | 146159 * [ * 1 BRI Presser Bar Spring

21 | 146694 * * 1 [#HZRFEEELHA) Presser Bar Lifting Bracket Assembly
22 [151369-A | * | * | 1 [Bz#EazHonl Screw 11/64X40 L=9.6

23 | 146751 * * 1 [BZEAZIL Presser Bar Bushing (lower)

24 101133 * | x 1 [BxHEALIERLE Set Screw 15/64X28 L=3.8

25 | 416116 * * 1 [#HAEZ @M Presser Bar Stop Assembly

26 | 8040 * [ x| 1 |HREZHEDHRL Screw 9/64X40 L=8

27 | 15007 * * 1 |[#®x£lERL Screw 9/64X40 L=10

28 | 139462 * * 1 |#ZzE Presser Bar

29 | 372210 * * 1[4 H—H—FK Finger Guard

30 | 146752 x| x| 1 |BxEZ Presser Bar Stop

31 | 154872 * * 1 | ERAFER Tension (needle thread) Releasing Shaft Crank
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Feed Mechanism and Needle Guard

NO. EhnE S L26 | T26 {135 ELE] DESCRIPTION
PART NO QTY
1 | 132381 * * 1 |85 Needle Guard
2 | 132382 * * 1 |#HERE Needle Guard Holder
3 | 100193 * * 1 |$HEAELERL Screw 9/64X40 L=6.4
4 |100223 * [ % 1 |#t=21El Screw 1/8X44 =5
6 | 6383 * | % 1 |REYBRSE > 1L Set Screw 15/64X28 L=10
7 | 101520 * | x| 1 [BYBIHRSEERCFVE Nut
8 | 134737 * * 1 | ZEYBRSEY Feed Bar Hinge Pin (eccentric)
9 | 143448 * * 1 [:EY R Feed Bar
10 | 100914 * [ % 1 |FEYEFZ-XiERLCGE) Screw 11/64X40 L=8.7
11 | 100172 * * 1 [EYLETFTZXRIERC(R) Screw 11/64X40 L=9.9
12 | 150328 * * 1 [ EYHLEEEL Feed Regulating Screw 7/32X32
13 | 151061 * * 2 |EYHhLEIESHRL Set Screw 15/64X28 L=8.5
14 | 100217 * [ % 1 |EYHLRDHAL Screw 9/64X40 L=4.8
15 | 107071 * * 1 |y — Washer
16 | 416071 * * 1 EYAL-ZEYLEE (K) (Jal. 7w v—11) | Feed Eccentric (adjustable) Assembly
17 | 143450 x | * 1 |EYAE Slide Block
18 | 139432 * * 1 [EYVETZX Feed Lifting Eccentric Forked Connection
19 | 143451 x [ % 1 EYLETHE Slide Block
20 | 139046 * [ * 1 [IRSEVAE Slide Block
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Looper Mechanism




IL—I\—HHE

Looper Mecanism

No. | FFRES | | 56 | 106 |EH m% DESCRIPTION
PART NO| QTY
1 | 143646 * [ % [ b= A E 2% Gasket
2 | 143614 * * 1 | Jb—/\—8h/ x> Bed Oil Shield (felt, lower)
3 | 100456 * | x| 1 [JL——EhEAZILIERL Set Screw 15/64X28 L=3.2
4 | 143551 * [ x [ 1 PL—s—EoYry Oil Seal (rubber)
5 | 143485 x| ok | 1 [JL—/N—BHFTAZIL Bushing (front)
6 | 143552 * * 1 [JL—/\—EhRTA%)L (F8) Looper Holder Shaft Bushing (back) Assembly
7 | 6383 x| x| 1 [JL—/R—EHETAZILIERL Set Screw 15/64X28 L=10
8 | 143486 * * 1 |JL—/S—EhRE AL Bushing (back)
11 | 143484 * * 1 |JL—/\—&Hh Looper Holder Shaft
12 [ 151369-Al * | * | 1 |JL—/—#2FHHDRL Screw 11/64X40 L=9.6
14 [ 151369-Al * | * | 1 |[JL——8HhS5—HEDRL Screw 11/64X40 L=9.6
15 | 139097 * * 1 [JL—/\—EhhS5—(FalfT) Looper Holder Shaft Collar Assembly
16 | 101047 * | x| 2 PL—R—EHE)oiERL Set Screw 15/64X28
19 | 103859C | * * 1 [JL—/\—E&HEOvR () Looper Driving Arm Assembly
20 | 8103 * * 2 [W—iR—RSAFhLiERL Set Screw 11/64X40 L=3.5
21 | 143454 * - 1 [JL—N—=RSARFHL Looper Avoiding Eccentric
21 | 143454-1| - * 1 | IL—IN—RSAFAHL Looper Avoiding Eccentric
22 | 100226 x | x| 2 |[ABEHEZLERL Screw 3/32X56 L=4.4
23 | 143459 x| x| 1 (ABIGHIEZ (A) Slide Block Cover (back)
24 | 143460 * | x| 1 (ABEHIEZ (B) Slide Block Cover (front)
25 | 143458 * | x| 1 [JL—/—EEE X AE Slide Block
26 | 143455 * * 1 |IL—/\—BEREI = Forked Connection
27 | 100456 * | x| 1 |EEEREHEAEEHLERL Set Screw 15/64X28 L=3.2
28 | 416074 * * 1 [JLb—\—EfEE (L) Forked Connection Bracket Assembly
29 | 101324 * | % | 1 [ZXISUoEDHHRL Screw 11/64X40 L=10.4
30 | 416075 * * 1 | 29529 (3l Forked Connection Crank Assembly
31 | 143483 * * 2 [JL—iS—IRIDAS2IL Looper Holder Bushing Eccentric
32 | 139065 x| x| 2 [L—n—EHEIIEY Hinge Pin
33 | 139064 * * 1 [JL—/—EfE) D Connecting Link
35 | 143463 * [ o+ [ 1 (BEENESEA E & Slide Block Stud
36 | 8009 * | x| 2 |EREnEHAEEHLEARL Set Screw 15/64X28 L=7
37 | 8009 * | % | 1 [IL—R—EEEXEE bR Set Screw 15/64X28 L=7
38 | 139534 * | x| 1 [L—R—EEETEEY Hinge Stud
39 [151369-A * | * [ 1 L—/R—E#HOYREZEERHDHAL Screw 11/64X40 L=9.6
40 | 8042 k[ ok |2 L—/A—EREAYRESFELERL Screw 11/64X40 L=5
41 | 416043 * * 1 [JLb—N\—EFHEOYRE5FE (R l1t) Looper Eccentric Collar and Support Assembly
42 | 10828 * * 2 |WhiikErC Set Screw 1/4X40 L=5
43 | 416091 - * 1 [WAHL (R L) Looper Eccentric and Feed Lifting Eccentric Assembly
43 | 416092 * 1 WAL @ERLCA) Looper Eccentric and Feed Lifting Eccentric Assembly
46 | 6046 * | % [ 1 |TFE#A%L(E)1ERL Set Screw 15/64X28 L=17
47 | 143644 * | x| 1 [TEAARIL(E) Bed Rotary Shaft Bushing (left)
48 | 103860C * * 1 [JL—/N\—EfE-9a 50 Looper Eccentric Connection Looper Driving Arm Assembly
49 | 143462C | * * 1 |IL—/\—ERE)ELE-AE (FH) Looper Eccentric Connection Assembly
51 | 139535 * * 1 [JL—N\—EfEOVRE5FE Looper Eccentric Collar and Support
52 | 143461 * - 1 [WAhHL Looper Eccentric and Feed Lifting Eccentric
52 | 143621 * 1 [WhL Looper Eccentric and Feed Lifting Eccentric
53 | 143456 * * 1 [JL—\—EHFE Forked Connection Bracket
54 | 139257 * * 1 [ZXO3529 Forked Connection Crank
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Upright Shaft and Lubrication System
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LB, #5HE (R

Upright Shaft and Lubrication System

No, | AR ES L26 | T26 fE% P DESCRIPTION
PART NO QTY

1 | 416061 * | * 1 | — (R l) Bevel Gear Assembly

2 | 10828 * [ x| 2 |iEFv—IERl Set Screw 1/4X40 L=5

3 | 147111 * * 1 [3ZER EAZ)L Arm Shaft (upright) Bushing (upper)
4 | 372829 * * 1 |3Eh Arm Shaft (upright)

5 | 146505 * * 1 [SLEHTAZIL Arm Shaft (upright) Bushing (lower)
6 |416067 * [ * 1 |igah5— (L) Arm Shaft (upright) Collar Assembly
7 | 10828 * * 2 |iIEgAhS5—1Etl Set Screw 1/4X40 L=5

9 [ 372801 * |k 1 |[FAIRT Oil Pump Body

10 | 143126 * * 2 |#&imNATFyk(A) Oil Pipe Clamping Sleeve Adapter
11 1143073V | * | * | 1 |#AhTFIAEE Oil Pump Impeller

12 | 6339 * [ % 1 |#eAPRELEARL Screw 1/8X44 L=4

13 | 146600 * * 1 [#mEEHZ (A) Oil Pump (centrifugal) Cover

14 | 146657 x| * 1 |famEEIEL Oil Pump Screen

15 | 146658 * [ % 1 |#AmEE#Z(B) Oil Pump Screen Frame

16 | 100189 * | x| 3 |[#SHLTERZLERL Screw 1/8X44 L=8.7

17 | 100157 * | x| 3 [FARUTIERL Screw 11/64X40 L=13.5

18 | 8020-02 | * [ * 2 |FAIKRTIvIEY Position Pin

19 | 375065 * | [ 1 |FAIWERKRT(HR) Oil Removing Pump Assembly

20 | 375066 * |k 1 |AAIEFRKRT Oil Removing Pump (body)

21 | 540555 * * 1 | AR TR Oil Removing Pump Bracket

22 | 545239 * | x [ 2 [FAIWERKRT kL Set Screw 1/8X44 L=3.2

23 | 545239 * | x| 1 |FAIWRUTZHERIERE Set Screw 1/8X44 L=3.2

24 | 540556 * * 2 |AAILRTERLY OH Removing Pump Piston

25 | 540625 * [ % | 2 |FAIUKRVTERM R Piston Spring

26 | 375068 * * 1 | FAIR T IERER Piston Spring Bracket

27 | 504010 * | [ 1 |FAIRUTIEREZIERE Screw 9/64X40 L=7

28 | 416100 x| % 1 |#88/ A TE#R) Oil Pipe Assembly

29 | 416126 * | x 1 #8381 TC(#) Oil Pipe Assembly

30 | 143622 * [ x| 1 |AANW)E—2Fa—T Oil Return Tube

31 | 143124 * * 6 |#m/ 175 Oil Pipe Clamping Sleeve

32 | 143125 x [ * 6 |#AH/ A TFvk(B) Oil Pipe Clamping Sleeve Nut

33 | 416102 * * 1 |#&m/ 1 TAGR) Oil Pipe Assembly

34 | 416103 * * 1 #8881 7B($#H) Oil Tube Assembly

35 | 143648 * | x 1 |FqIR1T8EF Oil Tube Connection

36 | 143457 * * 1 |AAIVEREES Oil Connection

37 | 50025 * [ x| 2 |AMILEHELERL Screw 3/16X28 L=27

38 | 143370 * * 1 | L&A AL/ N— Oil Lead

39 | 151369-A * | * 1 | L&A ILh/N—1ERL Screw 11/64X40 L=9.6

40 | 415930 * * 1 |[FAAIFa—T Oil Removing Tube

41 116380 * * 1 | AAINWNFa2—TRH)—> Oil Removing Lint Screen

42 | 376425 * * 1 [ AAMIWERFL—T-T4v—($0) Oil Removing Tube - Wire Assembly
43 | 143654 * * 1 |§HE7ILE Oil Removing Tube (head end) Screen
44 | 416125 * | x| 1 |#B/4T7DER) Oil Pipe Assembly

46 | 143066 * * 1 [$&E/ 84T F vk (C) Oil Pipe Clamping Sleeve Nut

47 | 143065 * * 1 |#m/N17(D)E Oil Pipe Clamping Sleeve

48 | 143015 * | x 1 |SrEh¥Fv— Bevel Gear

49 | 143431 * * 1 |ZEAHhT— Arm Shaft (upright) Collar

50 | 143649 * [ x| 1 |#AiR/RAT(A) Oil Pipe

51 | 143650 * * 1 [$#8im/ 17 (B) Oil Pipe

52 | 143501 x | * 1 |#&B/8147(C) Oil Pipe

53 | 143503 * | [ 1 |#HENA4T (D) Oil Pipe

54 | 143647 * | o [ 1 |#HEAATE) Oil Pipe
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Arm Shaft and Machine Pulley




tEh, T—1)—
Arm Shaft and Machine Pulley

NO. MaES L26 | T26 {12 ma DESCRIPTION
PART NO. QTY
1 416105 * - 1 | E&h(#H) Arm Rotary Shaft Assembly
1 | 416107 - | x| 1 | EEGER Arm Rotary Shaft Assembly
2 | 416097 * - 1 | EE-9529hLGH) Arm Rotary Shaft and Crank
2 | 416099 - * 1 |EE-9520HL(FH) Arm Rotary Shaft and Crank
3 140552 * * 1 (9529 hLfEdHRal Screw 1/4X40 L=12.6
4 | 108270 * | x| 1 [#EITUIEVIERL Set Screw 1/4X40 L=8
5 | 140542 * * 1 |92 9h LRl Position Screw 9/32X28
6 | 416123 * * 1 |&HEfaE ) Needle Bar Connecting Stud Assembly
7 143619 * * 1 [ Oil Wick
8 | 8060 * | ok | 1 |#HEEEHOAAL Screw 9/64X40 L=8
9 | 121321A * * 1 |&&EI50Y Needle Bar Connecting Link
10 | 114475 * * 1 |#8EI509/\9F> Needle Bar Connecting Link Screw Cap Disc
11 | 416122 * |k 1 |8 I500 -t E (BE) Needle Bar Connecting Link Assembly
12 | 140359 * * 1 | LEEhhie Arm Rotary Shaft Screw Plug (front)
13 | 143236 * | x| 1 [ EBERARRE/ SYFY Washer
14 | 372827 * * 1 |89 9E Y (F0) Needle Bar Connecting Link Hinge Stud Assembly
15 | 120810A | * * 1 |#t#EY529EY Needle Bar Connecting Link Hinge Stud
16 | 372828 * * 1 [ihes QOil Wick
17 | 16292 * | x| 1 [ Hinge Stud Plug
18 | 103163 * * 1 | EEHETARIL (VA T{F) Arm Rotary Shaft Flanged Bushing (front) Assembly
19 | 6046 * | x| 1 | EERRTAZILIERL Set Screw 15/64X28 L=17
20 | 152503 * * 1 | LEhFREAZIL Arm Rotary Shaft Bushing (center)
21 | 140296 * * 1 | E#EEAZILIERL Set Screw 9/32X28
22 | 416119 * * 1 | LEHS—F L) Arm Rotary Shaft Thrust Collar Assembly
23 | 100624 * * 2 | E#hS—itl Set Screw 11/64X40 L=5.5
24 | 416118 ¥ | x| 1 [LE#FY—(HLH) Bevel Gear Assembly
25 | 10828 x | x| 2 |LEFVY—1EAL(B) Set Screw 1/4X40 L=5
26 | 140333 * * 1 |E#¥v—1trl(A) Screw 1/4X40 L=7.7
27 | 372221 * * 1 | EEARIL (1) Arm Rotary Shaft Flanged Bushing (back)
28 | 140296 * | x| 1 [LEAZIL () IERL Set Screw 9/32X28
29 | 540707 * * 1 |AA4IL—L Oil Retaining Ring
30 | 416132 * * 1 | ERJLNT—)—(8) Arm Rotary Shaft Sprocket Wheel Assembly
31 | 372796 * * 2 |EEARFTYLS Ball Bearing
32 | 202253 x | x| 2 [F=y—=0 Y Sprocket Wheel Spring Flange
33 | 141146 * * 2 | ERJLNT—1)—1ERL Set Screw 1/4X28 L=6.7
34 | 141403 * * 1 | LEhiz Screw 5/8X28UN
35 | 139018 * * 1 | EEtE/ SyF Washer
36 | 264715 * * 1 [BA43V9R)LE Bed Rotary Shaft Belt
38 | 151283 * * 2 [F—U—1tRl Set Screw 15/64X28 L=16.6
39 [ 139533 x| x| 1 (#EITUIFYYT Screw Cap
40 | 416131 * * 1 | EEARIL(R) (FH) Arm Rotary Shaft Flanged Bushing Assembly
41 | 160001 * * 1 |AMILt/ S L—4— Oil Separator
42 | 37229 * * 2 (FAILtE/L—2—1ERC Set Screw M4X0.7 L=5
43 | 104425 * - 1 193509 h4 Needle Bar Crank
43 | 143635 - * 1 |95 9h4 Needle Bar Crank
44 | 143495 * * 1 [$tEREGEE) Needle Bar Connecting Stud Assembly
45 | 146864 * * 1 | EEFv— Bevel Gear
46 | 147468 * * 1 |EE#HS— Arm Rotary Shaft Thrust Collar
47 | 372220 * * 1 | L% Arm Rotary Shaft
48 | 375143 * * 1 | LR T—1)— Arm Rotary Shaft Sprocket Wheel
49 | 139419-A * 1 | T—1— Machine Pulley
49 | 139484-B| * 1 [F—1)— Machine Pulley
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Needle Bar and Thread Take—up
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gtiE. X
Needle Bar and Thread Take—up

NO. | FRRES | | 56 | 1o | B P DESCRIPTION
PART NO QTY

1 | 140440 * | o« [ 1 [#HEAML(E)R Screw 11/32X28 L=7

2 | 146576V | * * 1 |8HEARIL (L) Needle Bar Bushing (upper)

4 | 416128 * * 1 | K- A2 -RFELEL ) Thread (needle) Take—up Assembly
5 | 416033 * * 1 |[RFEMHLM) Thread (needle) Take—up with 8060
7 | 8060 * * 1 | XKD RL Screw 9/64X40 L=8

8 | 139196 * * 1 | RFELREBL Thread (needle) Take—up Extension
9 | 7016 x | x| 1 |=ELBLLERE Screw 3/32X56 L=4

10 | 154095 * * 1 | RKTELREBEZ Thread (needle) Take—up Plate

11 | 168164 x | % 1 [ KEREZRTIVYT Spring

12 | 101449 * * 1 |[RFEAREZEAQL Screw No.2-64UNF

13 | 372799V | * * 1 |#EA2IL(TF) Needle Bar Bushing (lower)

15 | 150343 * |k 1 |&tiE Needle Bar

16 | 143497 * * 1 |&tELRE Needle Clamp Thread Guide

17 - * * 1 |&t# (LA Needle Clamp Assembly

18 - * * 2 |&t1k Set Screw

19 | 146805 * * 1 | &8RS (GR) Needle Bar Bushing Oil Wick Assembly
20 | 146580 * * 1 |&tiEmSo) T 0il Wick Clip

21 | 146804 * * 1| 8RS Needle Bar Bushing Oil Wick

22 | 146703 * * 1 |$HEERSER Oil Wick Clamp and Retainer

23 |1 139198 * * 1 | RAF#H Slack Thread Controller

24 | 131496 * |k 1 |RFAFHEEFR Slack Thread Controller Clamp

25 | 100997 * | x| 1 [RAFEMRZ LR Screw 9/64X40

26 | 146908 * [ % 1 |#HEISVOEN Slide Block Guide

27 | 159456 x | x| 2 |HBEISVIEALT Y v— Washer

28 | 101485 x [ x 2 |8EISUOERNIERLE Screw 11/64X40 L=12.7

29 | 139111 * * 1 |1AE Slide Block

30 | N2616 * | - | 2 |# TVX7 #16 Needle

30 | N4621 * 2 |t UY X 128GAS #21 Needle

31 | 375116S | * * 1 | XFEH/NN— Tread Take—up Cover

32 | 8040 * * 2 | RFAN—1ERL Screw 9/64X40 L=8

33 | 30025 * * 2 |y — Washer

34 | 146703 * * 1 |#HERSERA Oil Wick Clamp and Retainer
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Bed Rotary Shaft
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Bed Rotary Shaft

NO. | EBERES || o6 | 16 | B P DESCRIPTION
PART NO. QTY
1 | 143659 x | x| 1 [Tz Bed Rotary Shaft
2 | 416070 * |k 1 | FEaAZ— (L) Bed Rotary Shaft Collar Assembly
3 | 8103 * [ x| 2 |FE#hS—IEHl Set Screw 11/64X40 L=3.5
4 | 416028 * * 1 | TRFAFHLGR) Thread (looper) Take—up Assembly
5 | 101266 * [ x| 2 |FRIAFHALLERLC Set Screw 1/4X40 L=2.86
6 | 143645 * [k 1 | FEREARIL Bed Rotary Shaft Bushing (intermediate)
7 | 6046 * | * 1 | e fEA%LIERL Set Screw 15/64X28 L=17
8 | 143444 * * 1 | FEAARIL (F) Bed Rotary Shaft Bushing Flanged (right) Assembly
9 | 100430 * * 1 | TEAZ)L (Bl Set Screw  15/64X28 L=17.33
10 | 143675 * * 1 | FEARIILNT—1)—($0) Bed Rotary Shaft Sprocket Wheel Assembly
11 | 202253 * * 1 |[F—=)—yry Sprocket Wheel Spring Flange
12 | 140409 x | x| 2 [F#AJLLT—1)—1ERL Set Screw 1/4X28 L=9.4
13 | 1368 * * 1 | &L T——RLAl Screw 1/4X24 L=11
14 | 143499 * * 1 | TFTRFAFHLAN— Oil and Lint Guard
15 | 100202 * | x| 2 [FHRIAFHLAN—LERLC Screw 9/64X40 L=5.6
16 | 143674 * * 1 | FEg~ LT —1)— Bed Rotary Shaft Sprocket Wheel
17 | 416070-9 | * * 1 | FEAARILAT— Bed Rotary Shaft Collar

14
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Looper Thread Guide
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IL—r3—5H

Looper Thread Guide

NO. #anES L26 | T26 {12 ma DESCRIPTION
PART NO. QTY
1 | 139120 * | 1 JLb—R—REEARIL Looper Thread Guide Bracket Holder
2 [ 101167 * | % | 1 [JL—R—%i#pAB1ERLC Screw 15/64X28 L=23.4
3 1101133 * * 1 [Jb——=#EA2ILIERLE Set Screw 15/64X28 L=3.8
4 | 143487 * * 1 [JL—\—%H#b Looper Thread Guide
5 | 143548 * | ok 1 [IL—R—4#E Looper Thread Guide Bracket
6 | 100206 * | % | 1 [JL—s8—f#ihithal Screw 1/8X44 L=6
7 | 416085S * * 1 | TARERE ) Thread (looper) Take—up Stripper Plate Bracket Assembly
8 | 100240 * | | 1 [TRERA)RELERE Screw 3/32X56 L=2.8
9 [ 139157 * | x| 1 | TRERA) KRB Thread Retainer
10 | 139317 * * 1 [ TRERNA) Thread Separator
11 | 139154 * * 1 | FTHRERND) Thread Guide
12 | 100237 * * 1 | FTHRERND)LERL Screw 9/64X40 L=3.6
13 | 100219 * * 1 [FTHRERNE)LLL Screw 9/64X40 L=4.8
14 | 107071 * * 1 |Tviv— Washer
15 [ 139155 x | x| 1 [FTRERE) Thread Guide (right)
16 | 6333 * * 2 [FREALHBL Screw 9/64X40 L=6.5
17 | 139148 * * 1 | THRER Thread (looper) Take—up Stripper
18 | 107071 * | x| 2 [FREARTYIv— Washer
19 | 139145 * | * | 1 [TREFRH/NA— Cover
20 | 100219 * * 2 [FHRAFRLEARL Screw 9/64X40 L=4.8
21 [151282-A | * | * | 1 [FRAFHRAN—RT) S 1kRL | Screw 3/32X56 L=1.93
22 | 139147 x| x| 1 | FRAFHRAN—RTILY Lock Spring
23 [ 139152 * | x| 1 [TRAFRERN Thread Guard
24 | 100665 * * 2 [FTHRAFREANLRBL Screw 3/32X56 L=2.2
25 | 143517 * * 1 | FREAFIR Thread (looper) Take—up Stripper Plate
26 | 139146 x| x| 1 | TREFRAN—EY Hinge Pin
27 | 143518 * * 1 | TRERE Thread (looper) Take—up Stripper Plate Bracket
28 | 8060 * * 2 | FTAEAEBLERL Screw 9/64X40 L=8
29 | 416083 * * 1 | FTRFAFLTE 2KEHHH) Tension (looper thread) Assembly
30 | 416082 * * 2 | FTRAFE(FyMMT) Tension (looper thread) Screw Stud Assembly
31 [ 101742 * * 2 |A—LwybFvk Thumb Nut
32 | 141002 * * 2 | FTARAFMEHE Tension (looper thread) Screw Stud
33 | 110106 * * 4 | FARIAFMmM Tension (looper thread) Disc
34 | 143514 * | x| 2 [FREAFRTULY Tension (looper thread) Spring
35 | 143567 * * 1 | FTRAFLE G Tension (looper thread) Body
36 | 100430 * [ [ 1 [TFRIAFLEE QA EHLC Screw 15/64X28 L=17.33
37 | 101250 * * 1 | FTRAFHRHD/N—HEMal Position Screw Stud 11/64X40 L=7
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IW——% 8 NIV —FRE
Looper Thread Guide and Belt Guard

no, | FPEES L26 | T26 % 4 DESCRIPTION
PART NO. QTY
1| 416069S * | * 1 [NV —=FRE (R L) Belt Guard Assembly
2 | 101448 * | % [ 2 |NJLMH—FRIKILERLC Set Screw 1/4X24UNE
3 | 143544 * * 1 [FTHRBEL/ AT () Thread Tube Assembly
4 1139162 * * 4 | THRBLAMT(E)ER Thread Tube Bushing
6 | 8040 x | % 3 | FTHBELIACIT ) 1ERL Set Screw 9/64X40 L=8
7 | 139325S * * 1 [RERAREE)XR Thread Guide Bracket Support
8 | 100237 * | x| 1 |RERAREEH) XZLERL(LE) Screw 9/64X40 L=3.6
9 [100202-A | * | = 1 |REARE (B)XALBQL(TF) Screw 9/64X40 L=5.6
10 | 1393248 * | 1 |RERRE (B) Thread (looper) Guide Bracket
11 | 139158 * | x| 2 |RERRGEAG. E) Thread Guide
12 | 100176 * | x| 1 |REARE (B)LERLC Screw 9/64X40 L=9.5
13 | 150342 * * 4 |HRERARLEAL Screw 3/32X56 L=2
14 | 139281 x | % 1 |THRFF/1TF(C) Thread Tube
15 | 416029S * * 1 | FTHREBELERNGH Thread (looper) Tube Assembly
16 | 139167 * * 4 | THREBELER Thread (looper) Tube Bushing
18 | 139173 * * 1 [IRqTERTYY Cover Lock Spring
19 | 139174 * * 1 (IS TERT)UT 1R Reinforcing Plate
20 | 100202-A | * | = 1 AT ERT)o T ERL Screw 9/64X40 L=5.6
21 | 143437s x | * | 1 | RILMH—RFEIEK Belt Guard Body
22 | 139175 * * 1 | TRBELASMTE ($0) Tread (looper) Tube Bracket Assembly
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ERERN., RFF
Needle Thread Guide and Tension

NO. HamES L26 | T26 fE1% m4 DESCRIPTION
PART NO QTY
1 |416104 * * 2 | ERAFE(F YD) Tension (needle thread) Screw Stud Assembly
2 | 153672 * * 2 | ERAFO—LybFvk Thumb Nut
3 | 150326 * * 2 | ERFAFEE Tension (needle thread) Screw Stud
4 | 143658 * * 2 | EARFAFEH) Rbwsi— Locking Spring
5 | 143657 * * 2 |ERAFGEF)SFvh Tension Spring Bushing (large)
6 | 131741 - * 2 |RFEAFIER Tension (needle thread) Spring
6 | 143656 * - 2 |RAFIEH Tension (needle thread) Spring
7 | 159538 * * 2 |EAFAFLME\R Tension Spring Bushing (small)
8 | 132572 * * 2 |A—m Tension (needle thread) Releasing Disc
9 | 102102 * * 4 | ERFRAF ) (K) Tension (needle thread) Disc
10 | 154988 * | x| 2 [ERAFEHLLEY Releasing Pin
11 | 416010 * | x| 1 [ERDDHHEFIR4L () Screw and Nut
12 | 10652 x | *x [ 1 |ERFAFELTVE Nut
13 [ 100316 * | * | 1 [ERPDIDHEFIRERL Screw 11/64X40 L=11.4
14 | 131696 * | * | 2 [EREFGER) R Thread Guide
15 | 168002S * * 1 | ERFAFE Tension (needle thread) Bracket
16 | 8064 * | x| 1 [ERFAFER Screw 11/64X40 L=4
17 | 139331S | * * 1 [REARRE (X) Thread (needle) Guide Bracket
18 | 140443 * | x| 1 [RERRE (L) ERL Screw 3/16X32 L=22.2
19 | 139177 * * 1 |RERA(E) Thread (needle) Eyelet
20 | 100219 * | x| 1 |RERN(E)LERLE Screw 9/64X40 =48
21 | 139158 * | x| 2 [REAKRGE. L) Thread Guide
22 | 8031 * * 4 |HRERNRLERL Screw 3/32X56 L=4
24 | 143571 * * 1 | EWRFAFR Thread (needle) Eyelet
25 | 100176 * | x| 1 |ERFAFIRLERL Screw 9/64X40 L=95
26 | 100724 * | x| 1 | ERAFIREAL Screw 11/64X40 L=6
27 | 107071 * * 1 |Tviv— Washer
28 | 143570 * | x| 1 [T—LRE(T) Thread Guide
29 | 140180 * | x| 1 [P—LRE(F) AL Screw 9/64X40 L=52
30 | 102102C * 2 | ERAFHECOR) Tension (needle thread) Assembly
30 | 143656C | * 2 | EARAFHEGE) Tension (needle thread) Assembly
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R, NykH/—
Face Plate and Bed Cover

No. | BRRRES || o6 | 196 [ 4 DESCRIPTION
PART NO. QTY

1 [1221605A | * | * [ 1 [@H& Face Plate

2 | 143543 * [ * LI I TAE S Gasket

3 | 6604 * | * | 4 |EiRERLC Screw 9/64X40 L=12

4 | 20171 * * 2 |3 L Face Plate Plug

5 | 143433SC * * 1 [ RyREH/NN—(RH) Bed Cover Assembly

6 | 143434 x| % 1 [RyREHN—vFD Gasket

7 | 140999 x| x 1 [RyFEREE Screw 15/16X16UN

8 | 143435 * | % 1 [RyREfRiE/ Sy Gasket

9 | 140295 x | * [ 14 [RyFEH/N—1EHL Screw 9/64X40 L=9.5

10 | 139510 x [ x| 3 |RNyRBEke Oil Plug

11 | 139509 * [ x| 4 |/8uFx(RyR) Gasket

13 | 143464 * - 1 |Jb—s\—Hh/\— (&) 1/8,5/32 Looper Gate (left) 1/8, 5/32

13 | 143466 * - 1 |Jb—s\—HhHsN\—(E) 3/16,1/4 Looper Gate (left) 3/16, 1/4

13 | 143468 - * 1 |)b—/8\—h/\— (%) 3/16,1/4 Looper Gate (left) 3/16, 1/4

14 | 151282 x| x 1 [Jb—R—HN—RTYo S Ikl Screw 3/32X56 L=1.93

15 | 143470 * * 1 [J—R—hN—(E)RT)H Looper Gate (left) Lock Spring
17 | 143471 * - 1 [Jb—s\—Hh/\—(FH) 1/8,5/32 Looper Gate (right) 1/8, 5/32
17 | 143473 * - 1 [Jb—s"—Hh/—(FH) 3/16, 1/4 Looper Gate (right) 3/16, 1/4
17 | 143475 - * 1 [Jb—i\—h/"—(FH) 3/16,1/4 Looper Gate (right) 3/16, 1/4
18 | 143477 * * 1 [J—R—hN—E)RTYY Looper Gate (right) Lock Spring
19 | 151282 * * 1 [IL—iR—hN\—RT)o 5T 1kl Screw 3/32X56 L=1.93

20 | 143479 * * 2 |IL—is—HhN—ERl Hinge Screw Stud 9/64X40 L=5.6
21 | 143480 * * 2 |L—R—hN—FoFZFE> Position Pin

22 | 139030 x | x 1 | FEH/A—HR (E) Cover

23 | 143643 * | % 1 | FERARIL (K)o “0” Ring

24 | 100202 * | x [ 4 | TFEhh/S—#R(E) Lkl Screw 9/64X40 L=5.6

25 | 143478 * [ * | 2 |J—s8—HN—E A Hinge Pin
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Arm Top Cover and Thread Guide Cover

NO. oS L26 | T26 % P DESCRIPTION
PART NO. QTY

1 146829SA * * 1 |k Arm Top Cover

2 | 146508 * * 1 = VACYE Gasket

3 [151369-A | * | * | 4 [E#Rit4al Screw 11/64X40 L=9.6

4 | 145458 * | * 1 |$HER Oil Flow Window Cap

5 | 143062 * [ % 1 |#mE Oil Flow Window

6 | 143061 * | x| 2 [#RE/SvFY Gasket

7 | 146591 * | % L Fopi:: kg e Oil Flow Body

8 [100202-A | * | * | 4 [#&HTBHRILEHLL Screw 9/64X40 L=5.6

9 | 139036S * * 1 NIV —FH/—(#) Belt Guard Cover Assembly
10 | 139035 * [ % 1 | NIL—FH— Belt Guard Cover

11 | 139037 * [ % 1 | NILMA—=FAHR—RwFY Gasket

12 | 100690 * [ x| 2 |NJRH—FAHN—1ERL Screw 3/16X32 L=13.5

13 | 1435228 * * 1 | FHRELA/N—RH) Thread (looper) Guide Cover Assembly
14 | 143521S * * 1 [FHR@LAN— Thread (looper) Guide Cover
15 | 139171 * * 1 | FTREBELAN—ZRTYLYH Cover Catch

16 | 8031 * | x| 2 [FTHRBALAN—RTULT1ERLC Screw 3/32X56 L=4

17 | 139520 * * 1 |[E>D&) ($8) Hinge Plate (right) Assembly
18 | 3722248 * [ x| 2 |EVY Hinge Plate

19 | 112162 * * 2 | FTHRAN—ERED Hinge Pin

20 | 139519 * * 1 |2 S(E) ($8) Hinge Plate (left) Assembly
21 | 6604 * | % | 2 [EvPiERal Screw 9/64X40 L=12

22 | 150608 * * 1 | &g Screw 1/2X28

23 | 139017 * [ % 1 |Toiv— Washer

24 | 30046 x | * 1 |7—REELEHRL Screw M4X0.7 L=4
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Oil Reservoir and Oil Reservoir Screen

No. | FPEES L26 | T26 a5 LLE DESCRIPTION
PART NO. QTY
2 143602S * * 1 iRy QOil Reservoir
3 | 143508 * * 1 REVI89F> Oil Reservoir Gasket
4 | 143542 * * 1 [EELIRZ R Oil Reservoir Screen Frame
5 | 143509 * * 1 |miEL Oil Reservoir Screen
6 | 100966 * | x| 21 BBV I1ERL Screw 3/16X28 L=15.9
7 | 141139 * * 1 [ihshERC Oil Reservoir Drain Plug
8 | 8044 * | x| 3 [HELMAIRLERLC Screw 1/8X44 L=6
9 | 101485 * | x| 2 ARV —DiERL Screw 11/64X40 L=12.7
10 | 164134 * |k 1 HAVIERB(AEZ Oil Reservoir Sight Gauge Window Retainer
11 | 164133 * * 1 [V IERE(A) Oil Reservoir Sight Gauge Window
12 | 164132 * | x| 2 [BAVIBNVXY Gasket
13 | 143601 * * 1 [RAVIERE Sight Gauge Background Disc
14 | 141139-A | * * 1 EEvy oyvy “0” Ring
15 | 143603S * * 1 AV R Oil Reservoir bottom plate
16 | 143604 x| x| 1 oy “0” Ring
17 | 31092 * | x| 8 ARV IELEAL Screw M4x0.7 L=12
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BEELE

Accessories

NO. | BREES || 95 | 16 [ ¥ DESCRIPTION
PART NO. QTY
1 416076 * * 1 |RiIITEEYE Thread Unwinder Assembly
2 | 11193 * * 2 |:A Oil
3 | 25649C * * 1 |FSA/\—(4548) Screw Driver complete
4 | 8125 * | x| 1 |imEL Oiler
6 | 19458 * * 1 |7"ABL2F(33Y)) Wrench
7 |8132-B * * 1 |ER GRS Accessories Pack
8 | 139190 * * 2 |IRykoviay Machine Cushion
9 [ 13079 * * 1 |<&Y (1000 mm) Foot Lever Chain (1000 mm)
10 | 156864 * * 1 [K&YZyo () Foot Lever Chain Hook
11 | 156865 * * 1 [K&YTvo () Foot Lever Chain Hook
12 | 104879 x| x| 1 [K&YTYI(KR) Chain Connecting Link
13 [ N2616 * 4 |8 TVX7 #16 Needle
13 | N4621 - * 4 |t UY X 128GAS #21 Needle
14 [ 11196 * * 1 [Evtyk Tweezers
15 | 372833S * - 1 |NJLMA—K (L) Belt Guard (upper)
15 | 372834S * 1 [RILMA—K (L) Belt Guard (upper)
16 [ 3728325 | * | * | 1 |[RURH—R &) Belt Guard (right)
17 | 372831s * | x| 1 [(RJLMI—R (%) Belt Guard (left)
18 | 54421108 * * 4 [RJVMH—K (L) kL Screw M3 L=8
19 [ 10734-24 | * * 4 [RJLMH—K (A, E)1ERL Wood Screw
20 | 27187 * * 4 Ty — Washer
21 | 372835 * | - | 1 [NILRT—FHBIR (A) Belt Guard Plate
22 | 54421208 | * | * | 1 |RJLMH—FHEIR(A)LRL Screw M4 L=8
23 | 31207 * * 1 |Tviv— Washer
24 | 372209 - | x| 1 [NILEH—RHEEIR (A) Belt Guard Plate
25 | 54421208 | - | * | 2 [N)LMH—FHBIHR(A) b4l Screw M4 L=8
26 | 122794S * * 1 |[AlHRA) (E) Machine Mounting Bracket (long)
27 | 122796 * * 1 [ERA) (&) Tviav Bracket (long) Pad
31 | 141464 * [ x| 2 |RILE Bolt
32 | 1227958 * * 1 |AI#RB) (&) Machine Mounting Bracket (short)
33 | 122797 * | x| 1 [AIRB) (B)Iviay Bracket (short) Pad
34 [ 1368 * | & | 1 [IARB) (&) 1Hl Screw 1/4X24 L=11
35 | 8126S * | x| 1 [Al#RiEHRLC () Bolt, Nut, Washer
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Parts Available at Extra Charge

r— —

NO. A ES L26 | T26 % mA DESCRIPTION
PART NO. QTY

1 ] 139434 * | - 1 | oY —F7RTE— Sensor Adaptor

2 | 18065 * | - | 3 |evy—7HTE—1thal Screw M5X0.8 L=14
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T8 1
Gauge Parts 1

NO. HamES L26 | T26 fE1% ma DESCRIPTION
PART NO QTY

1 - R EREE Needle Clamp

2 | 101498 * * 2 |&tiERL Screw 11/64X40 L=1.97

3 - * * [ Eag Throat Plate

4 | 100691 * * 3 |&tikRiEHRl Screw 11/64X40 L=9.1

5 - * * 1 |&EYiE Feed Dog

6 | 101255 * [ x| 1 |[FEYELERL Screw 13/64X36 L=9.5

7 | 139366 * * 1 [N A8 —F5 Lap Seam Feller Slide

8 - * * 1 [N —(#8) Lap Seam Feller Assembly

9 - * - 1 |#Bz& G Presser Foot Assembly

10 - - * 1 |#ZE(FR) Presser Foot Plate Assembly

11 - * * 1 [JL—i— (&) Looper (back)

12 - * * 1 |JL—/X— (B Looper (front)

13 | 143481 * [ 1 |IL——RILE—(#8) Looper Holder (back)

14 | 141158 * | x| 2 [JL—/R—RILF DRl Screw 11/64X40 L=7.3

15 | 132850 * * 2 |wLAYIEY Position Pin

16 | 143482 * * 1 [ JL—s—RJILE —(FI) Looper Holder (front)

17 | 140393 * * 2 |Jb—sx—1t4al Clamping Screw 11/64X40 L=6.4

32




¥2¢8¢€1 128¢€1 816¢91¢! 8-0¢¥6€1 8- 1¥6€1 8-G8E6E! 8-9116€1 ¥9) i v/1
€e8ceel 028¢¢€1 916¢91¢! 9-0¢v6€1 9-v1v6€1 9-G8E6E! 9-9116€1 8%)igl/e v
v28cel 128¢€1 871986121 8-¢6vicl 6¥06€ 1 €va6el 8-9116€l ¥9): v/1
€c8ceel 0¢8¢€1 971986G1¢1 9-¢6v1cl 9-1LG¢c! 9-¢LG¢c! 9-9116€1 8%)igl/e
€e8ceel 0¢8¢¢€1 G1986G1¢l G-covlicl LEG6EL G-8€G6€E! G-9116€1 (0%) i¢e/s v
¢e8eel 618¢¢€! ¥198G1¢1 v-covicl LEG6E ¥—8E€G6E | v-9116€1 (€) i 8/1
(3uouy) 49doo | (¥oeq) 4odooT B:M%HMMM«\%J po\w_urmwwmwww_n_ 80 pee4 9lke|d 1eoJdy] | dwe|D 9pssN | ww i youl |sweu |spojy
W)=y =0 | @y —10 | B—E7h | BBV HOF 443 we |TGETY| B

Z Sued a3nen)
¢ BiRGc—&

33












SEIKO SEWING MACHINE CO., LTD.

2—-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E-mail: export@seiko—sewing.co.jp
http://www.seiko—sewing.co jp./

tAa—3I %K Ett

T273-0018 FE R MtET K ET2-13-6
TEL: 047-420-3561, IP&E:E : 050-3535-3491
FAX: 047-420-3560

E-mail: eigyo@seiko—sewing.co.jp

(ERER)

Parts No. PB39700 (0619)

Rev. 2.2



